
 
 
 
 
PLOW MOUNT INSTALLATION INSTRUCTIONS 
KAWASAKI 610 MULE 05-16 & MULE SX 2017 
                    PART# 4501-0651 
 
 
 
Bolt together the two mount plates as shown in 
Drawing to right. Use the 3 - 5/16 x 1 hex bolts 
and 3 - 5/16 nylock nuts. Align and tighten. 
 
Attach the assembled mount plate to the bottom 
Of the UTV as shown in picture.  
 
Use the 4 – 5/16 x 1-3/8 x 2-3/16 U-bolts and 
5/16 flat washer and nylock nuts to secure the mount  
To the tube frame of the UTV as shown in picture. 
 
Align mount and tighten securely.  
 
 
 
 

 
 
 Question or Comments Call 320-964-1616 Mon. – Thur.  7:00 to 4:30 cst                                                          INST2809PF 

QTY. PART# Description
1 2809-1 Front Mount Asembly
1 2809-2 Rear Mount Assembly Plate
3 HDW2051 5/16 x 1 Hex Bolt

11 HDW7058 5/16 Nylock Nut
4 HDW2158 5/16 x 1-3/8 x 2-3/16 U-Bolt
8 HDW9002 5/16 Flat Washer

Front 

 

 

 


